

Customer
TETO EOOD
BYLGARSKA LEGIYA 36
1000 SOFIA BG

Consignee
TETO EOOD
BYLGARSKA LEGIYA 36
1000 SOFIA BG

Delivery Nn	8304730256	Quality Control	Pages 1/2
Of	24/11/2017	Q.M.D. M.Manaresi	
Delivery note nr	1004052053	Plant Of Ravenna	

Identification Nr	Quantity	Heat	Rm [N/mm	A (%)	1 (µm)	2 (60')	3 (AE)	4	11	6	7
			270	18							
			500								

CPM CPM 0.50X1250.00 DX51D Z 100 MP3 POLIESTERE M43109 ROSSO 3011 PR. EN10169 1171123878/10 MAIL DEL 18/10/17 Date 18/10/2017

17RB129944	3.685 T/M	A208584	361.1	31.7	22	25	.30	F	100	9	.0
17RB129945	3.685 T/M	A208584	361.1	31.7	22	25	.30	F	100	9	.0
17RB129948	3.976 T/M	A208584	361.1	31.7	22	25	.30	F	100	9	.0
17RB129952	3.675 T/M	A208584	361.1	31.7	22	25	.30	F	100	9	.0
17RB129959	3.765 T/M	A208584	361.1	31.7	22	25	.30	F	100	9	.0
17RB130890	4.759 T/M	A208584	361.1	31.7	22	25	.30	F	100	9	.0

CPM CPM 0.50X1250.00 DX51D Z 100 MP3 POLIESTERE M1305 BIANCO FUMO-RAL 9002 EN10169 1171123878/30 MAIL DEL 18/10/17 Date 18/10/2017

17RB134142	4.126 T/M	I3CG15	360.3	31.9	22	25	.30	F	100	9	.0
17RB134143	3.414 T/M	I3CG15	360.3	31.9	22	25	.30	F	100	9	.0
17RB134144	3.424 T/M	I3CG15	360.3	31.9	22	25	.30	F	100	9	.0
17RB134152	3.424 T/M	I3CG15	360.3	31.9	22	25	.30	F	100	9	.0
17RB134153	3.624 T/M	I3CG15	360.3	31.9	22	25	.30	F	100	9	.0
17RB134161	3.544 T/M	I3CG15	360.3	31.9	22	25	.30	F	100	9	.0

CPM CPM 0.50X1250.00 DX51D Z 100 MP3 POLIESTERE M5305 MARRONE ROSSO-RAL 8012 EN10169 1171123878/40 MAIL DEL 18/10/17 Date 18/10/2017

17RB129910	3.454 T/M	I3CG51	360.2	31.6	22	25	.30	F	100	9	.0
17RB129912	2.701 T/M	I3CG51	360.2	31.6	22	25	.30	F	100	9	.0
17RB129913	3.986 T/M	A2602266	362.1	31.5	22	25	.30	F	100	9	.0
17RB129917	3.996 T/M	A2602266	361.5	31.9	22	25	.30	F	100	9	.0
17RB129919	3.976 T/M	A2602266	361.6	31.5	22	25	.30	F	100	9	.0
17RB129928	3.956 T/M	A2602266	360.9	31.5	22	25	.30	F	100	9	.0

Remarks:

Document validated acc. EN10204 par. 5
EN13523-1 Thickness of coating (µ)
EN13523-2 Specular gloss
EN13523-3 Instrumental measure
EN13523-4 Pencil hardness
EN13523-11 Solvent resistance
EN13523-6 Adherence after drawing
EN13523-7 Bend resistance (T)



Sede Legale e amministrativa:
via Bresciani 16
46040 Gazoldo degli Ippoliti
Mantova-Italy
Tel. +39 - 0376 685 1
Fax. +39 - 0376 685 600
www.marcegaglia.com

Type 2.2 ATTEST.CONTROLLO v.1
Number 10417713630
Issued On 24/11/2017

Customer
TETO EOOD
BYLGARSKA LEGIYA 36
1000 SOFIA BG

Consignee
TETO EOOD
BYLGARSKA LEGIYA 36
1000 SOFIA BG

Delivery Nn	8304730256	Quality Control	Pages 2/2
Of	24/11/2017	Q.M.D. M.Manaresi	
Delivery note nr	1004052053	Plant Of Ravenna	

Identification Nr	Quantity	Heat	Rm	A	1	2	3	4	11	6	7
			[N/mm	(%)	(μ m)	(60')	(\AA)				
			270	18							
			500								

CPM CPM 0.50X1250.00 DX51D Z 100 MP3 POLIESTERE M5305 MARRONE ROSSO-RAL 8012 EN10169 1171123878/40 MAIL DEL 18/10/17 Date 18/10/2017

17RB129933 3.263 T/M A2602266 362.1 31.7 22 25 .30 F 100 9 .0

Remarks:

Document validated acc. EN10204 par. 5
EN13523-1 Thickness of coating (μ)EN13523-2 Specular glossEN13523-3 Instrumental
measureEN13523-4 Pencil hardnessEN13523-11 Solvent resistanceEN13523-6 Adherence
after drawingEN13523-7 Bend resistance (T)